
 

 

 

 

Experimental Investigation  

of the Effects of Coagulant Dose and 

Permeate Flux on Membrane Fouling in 

a Moving Bed Biofilm Reactor -

Membrane Process 
 

 

 

by 

 

 

Masoomeh Karimi 

 

 

A thesis 

 

presented to the University of Waterloo 

 

in fulfillment of the 

 

thesis requirement for the degree of 

 

Master of Applied Science 

 

in 

 

Chemical Engineering 

 

 

 

Waterloo, Ontario, Canada, 2012 

 

 

© Masoomeh Karimi 2012 

 

 



ii 

 

AUTHOR'S DECLARATION 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 

including any required final revisions, as accepted by my examiners. 

I understand that my thesis may be made electronically available to the public. 
[...]
technology that offers several advantages compared with conventional treatment 

processes.  However, membrane fouling is a challenging phenomenon which can increase 

energy requirements and costs associated with membrane cleaning and restoration.  The 

high biomass concentration in these systems is mainly responsible for membrane fouling 

(Le-Clech et al., 2006).  Fouling in the MBR system can be due to filter cake formation 

which is reversible by backwashing or accumulation of extracellular polymeric 

substances which is irreversible and requires chemical cleaning. An alternative 

configuration to conventional activated sludge MBRs is combining a fixed film 

biological process such as moving bed biofilm reactors (MBBRs) with a membrane 

process.  MBBRs are now being used in more than 300 wastewater treatment plants in 22 

countries for both municipal and industrial wastewater for various treatment purposes 

(BOD/COD removal, nitrification and denitrification) (Odegaard, 2006; Odegaard et al., 

2000).  Interest in biofilm-based process has increased over the past decade and has been 

found to be more favourable than activated sludge processes for removal of organic 

carbon and nutrients.  The advantages of biofilm systems over activated sludge systems 

are a reduced footprint, higher concentration of microorganisms, flexibility to in the 

selection of the biomass separation method and no need for sludge recirculation 

(Odegaard et al., 1994).  In addition, the effluent from MBBRs has a lower solids 

concentration (e.g., typically 100-200 mg/l) than activated sludge systems (Odegaard, 

2006).  The suspended solids that are produced by fixed film bioreactors will likely have 

significantly different properties than those generated by a suspended growth system 

(Grady et al., 1999). 

In most biofilm reactors the whole tank volume is used for biomass growth.  Biomass 

grows on the carriers (primarily on the inside of carriers depending on the carrier 

configuration) which move freely in the reactor by pneumatic agitation or mechanical 

mixing in aerobic. Since the carriers are retained in the reactor using an outlet sieve 

sludge recycle is not required as conducted in for activated sludge processes.  

Furthermore, a high SRT (i.e., sludge age) is achievable in the MBBR configuration 

leading to a lower rate of sludge generation compared with conventional activated sludge 



27 

 

processes.  This is an important advantage as it is vital in relation to the cost for sludge 

disposal. 

The effect of various carrier sizes and shapes on performance has been investigated for 

MBBRs used in treating municipal wastewater and it has been concluded that shape and 

size of the carrier may not have significant effects on organic carbon removal as long as 

the effective surface area is the same (Odegaard et al., 2000).  It appears that the biofilm 

area is the key parameter in the MBBR design; therefore, an effective surface area 

(g/m
2
d) in terms of carrier fill fraction should be considered (Odegaard et al., 1999).  In 

order to have free movement of carriers, a filling fraction of below 70% is recommended 

(Odegaard, 2006) The most frequently employed carrier is  a small cylinder made of high 

density (0.95 g/cm
3
) polyethylene with a cross on the inside and fins on the outside (K1 

type from AnoxKaldnes
TM
) (Odegaard, 2006).     

Several studies have reported that MBBRs and activated sludge processes have the same 

concentration of biomass in both attached and suspended forms (2-5 kg/m
3
 volume of the 

tank); however, the removal efficiency of the MBBR is much greater than that for 

activated sludge processes.  According to Rusten et al. (1998), MBBRs have higher SS 

concentrations in the effluent while employing higher organic loading rates. 

The efficiency of MBBRs can be enhanced by increasing the HRT or by the utilization of 

multiple MBBR compartments (Leiknes and Odegaard, 2007).  Melin et al. (2005) 

studied the effect of organic loading rate on MBBR performance.  Despite operating the 

MBBR at different organic loading rates (4.1 and 26.6 g COD/ m
2
d) the average COD 

removal efficiency was reduced from 87% to 83% by decreasing the HRT. 

In spite of the potential benefits of the MBBR-MRs there have been relatively few studies 

on the integration of these processes.  Melin et al. (2005) compared high and low organic 

loading rate operation of combined MBBR-MR systems that had membranes with a pore 

size of 0.1 μm.  They reported that MBBR loading had little effect on membrane fouling 

based on the development of TMP under constant flux operation.  The submerged design 

of the membrane reactor (MR) allowed accumulation of a significant concentration of 

suspended solids in the reactor which may affect the rate of the fouling. Ahl et al. (2006) 

and Leiknes et al. (2007) studied a pilot scale MBBR using Kaldnes media and a 



28 

 

submerged membrane reactor with a pore size of 0.04 μm to treat settled (with a small pre 

settler, HRT< 10 min) municipal wastewater.  Two different loading rates were used and 

fouling was assessed by measuring TMP at constant flux operation.  Low rate operation 

produced a greater fraction of submicron particles which was expected to increase fouling 

by colloidal fraction.  However, enhanced flocculation from increased particles was more 

evident for low loading rates which resulted in reduced fouling. 

Lee et al. (2006) reported results for a bench scale membrane-coupled moving bed 

biofilm reactor (M-CMBBR) system where hollow fibre membranes were submerged in 

the MBBR tank. The carriers employed consisted of activated carbon impregnated 

polyurethane cubes and a synthetic soluble wastewater.  Fouling was found to be less 

than that of conventional activated sludge due to collision of the carriers with the 

membrane surface which resulted in reduced accumulation of the biofilm on the 

membranes. 

Rahimi et al. (2011) examined a pilot plant MBBR apparatus using poly propylene 

carries with 70% fill fraction and a hollow fibre membrane module with the pore size of 

0.1 μm to treat a synthetic wastewater without fluctuation in the feed concentration.  The 

effect of aeration rate of the MBBR on membrane fouling was assessed.  They concluded 

that aeration rate significantly affected membrane fouling as well as nutrient removal in 

the MBBR.  At both low and high aeration rates, the foulant concentration increased 

resulting in a reduction of permeability.  At high aeration rates, despite the fact that little 

or no excess filamentous bacteria were observed, floc breakage resulted in higher fouling. 

Previssian et al. (2011) evaluated the effect of using different coagulants on MBBR 

effluent and its effect on fouling using a dead-end bench scale UF. The addition of 

coagulant improved membrane permeability and all coagulants decreased reversible 

fouling and depended on the type and dosage of coagulant.  Ferric chloride performed the 

best compared with alum and a coagulant blend. The literature clearly indicates that 

performance of MBBR-MR systems will be impacted by the wastewater characteristics 

as well as the design and operating conditions of both the bioreactor and membrane 

processes.  

 



29 

 

CHAPTER 3  

EXPERIMENTAL PLAN, MATERIALS AND METHODS 

3.1 Experimental Plan 

One of the main objectives of this research project was to evaluate the performance of an 

integrated moving bed biofilm reactor and a pilot plant ultra-filtration membrane system 

(MBBR-MR). Such configuration has the potential to lead to a compact cost-efficient 

treatment facility that is capable of producing treated effluents which are suitable for 

water reuse. The pilot testing was conducted in a food processing factory located in 

Cambridge, Ontario, Canada. 

The characteristics of the influent and effluent of the MBBR were regularly monitored 

for more than an eight month period.  In addition, the effect of pre-coagulation on the 

fouling of the membrane was investigated. A series of jar test experiments was also 

performed to estimate the coagulant dose for pilot plant operation.  Ferric chloride was 

selected in this study as it has been shown that this coagulant is very effective on 

mitigating membrane fouling (Laboussine-Turcaud et al., 1990; Pervissian et al., 2011).  

Laboussine-Turcaud et al. (1990) reported that iron coagulation of surface water is very 

efficient for reducing fouling phenomena when flocculation conditions produce particles 

with a zeta potential close to zero.  Due to fluctuations in the quality of the wastewater, 

jar tests were performed daily during the operation of the pilot plant. 

The pilot plant was operated for three continuous days for each of the different conditions 

in relation to the coagulant dosage and permeate flux. The effect of each variable on 

membrane fouling was investigated based on the magnitude of the total membrane 

resistance changes during the three days of operation. In order to determine whether the 

coagulation resulted in improved membrane performance the pilot plant was run both 

with and without the coagulant and the results of the two runs compared. The results are 

presented and discussed in Chapter 4. 



30 

 

3.2 Characteristics of the Industrial Wastewater 

This research project involved a study of the treatment of the final wastewater effluent 

from a food processing industry located in Cambridge, ON.  Some of the effluent from 

the pH adjustment tank, prior to being released into the municipal sewer, was diverted to 

the pilot plant. The quality of the effluent from the MBBR varied as a result of 

fluctuations of the influent quality. A brief description of the water treatment process 

before the pH adjustment tank is presented to understand the reasons behind the 

fluctuations in the waste stream. 

The variations observed in the MBBR feed quality was caused by equipment failures, 

bypass of several of the clarifiers, and/or changes in conditions of the process flow at the 

factory. All the wastewater steams (about 300 GPM) in the factory were processed 

through a mechanical screen to remove solids larger than 0.1cm (Figure 3-1).  Although 

the mechanical screen should have always been running, it was often shut off.  As a 

result, there was often the presence of pieces of corn and other particles in the influent 

stream; sometimes, clogging the flow meter and stopping the flow of wastewater to the 

pilot plant.  After the screen, wastewater is processed through three clarifiers with a HRT 

of 30 minutes. Only one clarifier was working during this research. Overflow of the 

clarifiers then flows to the pH adjustment tank prior to discharge into the city sewer 

stream.  The solids that have accumulated at the bottom of the clarifiers are drained to the 

scum tank.  After passing through a mulch and strainer, the solids are processed in a 

centrifuge for separation of the solids from the liquid.  The resulting liquid phase is 

passed to the clarifier for further treatment (Figure 3-1). 

 

 

 

 

 

 



31 

 

 

 

 

 

 

 

 

 

 

Figure 3-1 A schematic of pre-treatment process prior to the upgrade at the plant 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3-2 A schematic of the pre-treatment process after the upgrade at the plant 

 

Solid Tank 

Liquid 

City Sewer 

Feed to the MBBR 

Centrifuge 

PH Tank 

Screen 

Clarifiers 

Untreated waste  

Feed to the MBBR 

Oil Tank 

Scum 

Flock 

Tank 

DAF 

Clarifier 

Rotary 

screen 

Blend 

Tank 

Trailer for 

solids 

Centrifug

e 

pH adjustment 

Flocculants 

addition 



32 

 

The plant’s wastewater treatment system was upgraded by the addition of a Dissolved Air 

Flotation (DAF) unit to remove free and emulusifed oil from the wastewater.  Following 

the rotary screen, the wastewater is directed into a large clarifier to remove the solids.  

The overflow line empties to a flocculant tank and the oil content is removed by the 

DAF. No flocculant is added to wastewater during the week but it is usually used during 

the weekend when the amount of oil and grease is high due to the cleaning process at the 

plant.  The oil that is separated from the aqueous phase  is collected in the oil tank and the 

treated wastewater flows to the pH adjustment tank where the pH is adjusted to 5.5-9.5 

by using sulfuric acid and sodium hydroxide. The solids that have accumulated in the 

clarifier and DAF go to the blend tank and then are processed through a centrifuge to 

separate the solids from water phase. The solids are collected in a trailer and water is 

bypassed to the rotary screen to begin a cycle (Figure 3-2). 

3.3 Moving Bed Biofilm Reactor 

This research was carried out using a pilot-scale moving bed biofilm reactor.  The pilot 

MBBR had a working volume of 1.8 m
3
 and the volume fraction of the reactor with 

carriers was 60%. The MBBR was supplied by the Headworks Bio Canada Inc., Victoria, 

BC. 

The biofilm carriers (Fig. 3-3) possess a specific gravity slightly less than water and 

mixing in the reactor is accomplished using three air diffusers installed at the bottom of 

the tank. The carriers are made from polyethylene in the form of small cylinders with 

diameter of 22 mm and a length of 15 mm. They were designed to provide a large 

protected surface for biofilm development and optimal conditions for biofilm growth.  

Approximately 110,000 carriers (around 1 m
3
) were employed, so with each carrier 

having an internal protected surface area of 0.00365 m
2
 this results in 402 m

2
 of total 

protected area. The carriers were retained in the reactor using a screen sieve just before 

the effluent stream. 

The amount of attached growth biomass (AGTS) was determined during first few months 

of the MBBR operation to ensure sufficient biomass had developed on the carriers. 



33 

 

 

 

Figure 3-3 Active cell biofilm carriers  

 

For start-up and acclimation of the carries in the reactor, a batch acclimation was 

performed using 200 litres of return activated sludge (RAS) from the Waterloo waste 

water treatment plant and 500 litres of the wastewater from the plant. pH and DO of the 

bioreactor were monitored and the pH value was found to be between 6.5 and 8.5.  The 

air flow was also controlled to maintain a DO greater than 3 mg/l. Two days after 

addition of the RAS to the bioreactor, the batch process moved to continuous 

acclimation.  Continuous flow of influent wastewater to the bioreactor was set initially at 

20% of design influent flow (2 GPM design, 0.4 GPM initial).  Initial influent feed at a 

low rate was recommended by Headworks to provide additional seeding time for the 

carriers and also to minimize any potential toxicity effects during the acclimation 

process.  Samples were collected regularly and analysed in a sampling protocol.  The 

flow rate was gradually increased by from 0.4 to 0.6, 0.9, 1.3, and finally 2 GPM (10.9 

m
3
/d). 

The feed to the MBBR was accomplished by a T-connection from the city sewer pipeline 

flow that exits from the pH adjustment tank. Prior to the MBBR, a flow meter (F-40750L, 

Biofilm 

22 mm 

15 mm 



34 

 

Blue-White Industries Ltd.) was installed to manually control the influent flow rate into 

the MBBR.  MBBR used during the first month of operating is shown in Figure 3-4. 

 

 

Figure 3-4 The MBBR installed and operated in the plant  

 

During start-up stabilization of the biofilm on carriers took around two months.  

Therefore, the ultra-filtration pilot plant was not installed in the pilot plant at that time. 

Some fluctuations in the composition were observed in the influent wastewater (MBBR 

feed) due to variations in the products produced and the types of the potatoes utilized. 

The MBBR was operated at a HRT equal to 4 h.  The organic loading rates depend on the 

HRT and the influent COD concentration which fluctuated frequently.  However, an 

average loading rate of approximately 78 ± 21 g/m
2
/d was obtained.  It should be noted 

here that the loading rate decreased by 20% to reach 63 ± 12 g/m
2
/d when the new 

wastewater facility was installed at the factory. 

Drain 

Influent 

Influent 

Rotameter 

Air Rotameter 

Pump Defoamer 

Effluent 

MBBR effluent 

collecting Tank 

Air Inlet 



35 

 

The influent and effluent wastewater characteristics were regularly monitored for over 9 

months based on a comprehensive sampling protocol as presented in Table 3-1. The 

influent samples were obtained from a sampling valve on the MBBR influent line and the 

effluent samples were taken from the open end of the effluent line. The influent and 

effluent samples were analysed in the wastewater laboratory of the University of 

Waterloo. The parameters measured during the course of this study are given in Table 3-

1. 

 

           Table 3-1 Sampling and analysis protocol used in this research project 

Location Unit MBBR Influent MBBR Effluent 

Water/Air flow GPM/scfm 2/day 2/day 

DO mg/l  2/day 

pH  1/day 1/day 

Alkalinity mg CaCO3/l 2/week 2/week 

TCOD mg/l 3/week 3/week 

SCOD mg/l 3/week 3/week 

TSS mg/l 3/week 3/week 

VSS mg/l 3/week 3/week 

NH3 mg N/l 2/week 2/week 

SP mg Po4
-3

/l 2/week 2/week 

TKN mg N/l 1/week 1/week 

 

The samples were analyzed twice a week for alkalinity, TSS, VSS, TCOD, SCOD, 

ammonia, TKN, and phosphorous based on Standard Methods (APHA, 1996). The 

samples were completely mixed and homogenized prior to each analysis. COD was 

measured according to a method modified from section 5220D (closed reflux, 

colorimetric method) of Standard Methods. In this modified method, potassium 

dichromate and concentrated sulphuric acid were used as oxidants and the reflux time 



36 

 

was extended from 2 to 3.5 hours to ensure a complete reaction. For soluble COD, 

ammonia, and soluble phosphorous analysis, the samples were filtered through a 

Whatman® glass microfibre filters with nominal pore size of 1.2 μm (934-AHTM, 

Whatman Inc., Clifton, NJ). The pH was measured in duplicate by using a VWR 

sympHony pH/Dissolved Oxygen Meters 1246001 SP80PD.  For TKN measurements, 

the samples were digested with a digestion solution of sulphuric acid at 220°C for 1.5 h 

and then at 380 °C for 2.5 h in order to convert organic nitrogen to ammonia. This 

procedure was developed at the Water Technology Center located in Burlington, ON, 

Canada. In order to prepare the digestion solution, 40 grams of potassium sulfate and 2 

ml Selenium oxychloride (97%) were dissolved in 250 ml concentrated sulfuric acid.  

After the solution was allowed to cool it was diluted with deionized water to a volume of 

500 ml.  Ammonia was then measured by an alkaline phenate method (4500-NH3 F).  

The solids analysis for the TSS and VSS measurements was done in accordance with 

section 2540D and E, respectively of the Standard Methods (APHA, 1996).  Furthermore, 

alkalinity and phosphorous measurements were carried out based up on sections 2320 and 

4500-P C of the Standard Methods, respectively. 

The objective of the MBBR influent and effluent analysis was to optimize the influent 

flow rate and operational conditions to meet the effluent quality of interest with respect to 

soluble COD removal.  For instance, the influent flow rate would be decreased if the 

soluble COD was lower than the targeted soluble COD removal. 

Ammonia and phosphorous concentrations were measured to ensure that there were 

sufficient nutrients available for biomass growth. A correct ratio of influent 

concentrations of BOD:N:P of 100:5 1 was required as well as effluent concentrations of 

residual ammonia above 2 mg/l and residual ortho-phosphate above 0.5 mg/l (Headworks 

Bio Inc., Victoria. BC). 

Continuous aeration was performed by using three coarse bubble diffusers as aperture 